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A sample of filled polypropylene has been tested to BS 2782: Part S: Method
5082: 1970 (including current BSI amendments) .

The Sponsocr's Advice Note of 8th November, 1389 refers,

2. MATERTAI. SURMITTED

The material submitted for test was described by the Sponsor as:-—
No. Fl = shallow tray (brown) manufactured from 20% tale filled polypropvlene.

The material was supplied as a tray, sanples were cut to appropriate size, The
material was Z2.45mm thick and had an approximate measured density of 1070 Kq,-’mJ.

3. TEST METHOD

Six samples of the material described above were tested on 28th November, 1989
to BS 2782: Part 5: Method S508A: 1970 {including current BSI amendments)
"Methods for Testing Plastics", "Flammability®”, "Method 5088 Rate of Burning".
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4. RESILTS

"The following test results relate only to the behaviour of the test specimens
under the particular condition of test; they are not intended as a means of
assessing the potential fire hazard of the material in use".

Specimen No. Burn Rate, mm/min.
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The mean burm rate was 22.3 mm/min.
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